GG7300+DC+W:EU:ProENERG

No CODE DESCRIPTION QTY REMARK No CODE DESCRIPTION QTY REMARK
1 | 012080000026 |UP190-26 engine 1 25 | plastic tank
2 | 029990000701 |crankcase windshield cover 1 36 | 029014100001 Fuel tank 1 asser%bly (black)
3 | 512040800001 |Nut M8 13 37 | 029019900408 |¢7 clamp 1
4 | 029910300301 |Shock absorption 4 38 029019900100 |@4.5mm fuel pipe 1
5 512041000000 |Nut M10 4 39 029019900401 |98 clamp 1
6 |513010800001 |Washer 8 2 40 [02901990070904 |Fuel switch 1
7 | 513020800002 |Spring washer 8 2 41 | 029019901105 |Fuel tank cap 1
8 | 062023420001 |Rotor 1 6.0KW1 # Iine‘brush/ 42 | 029019900604 |Fuel tank filter 1
cold / retainer 43 | 511050601401 |Bolt M6X14 1
9 513041000006 |Big washer 10 1 h =3mm 44 513010600001 |Washer 6 1
10 | 513021000002 |Spring washer 10 1 45 | 513030600000 |Tooth washer 6 1
11 | 511011027001 |Bolt M10X270 1 46 512040600001 |Nut M6 9
12 | 062023430001 |Stator 1 | ©6.OKWDCI # line 47 | 022438600031 |Cradle !
brush / cold 48 | 029020900047 |Control pannel 1
13 | 029030102501 |Alternator guard board 1 620 x 135 (Black) 49 | 511050602001 |Bolt M6X20 4
14 | 513020600002 |Spring washer 6 5 50 | 029840360000 |Muffler protect side guard 1
15 | 511050618001 |Bolt M6X180 4 51 | 029840400200 |Muffler protect outside guard | 1
16 | 029030430700 (190 rear end cover 1 52 | 029050412000 |axle 2 120 axle (#16)
17 | 513030500000 |Tooth washer 5 2 8-inch solid rubber
18 | 513010500001 |Washer 5 6 53 | 029050400602 |wheel 2 |wheels (plastic core
19 | 513020500000 |Spring washer 5 4 gray)
20 | 511050501601 |Bolt M5X16 7 54 | 512071200000 |Nut M12 2
21 | 511140502000 |Bolt M5X20 2 55 | 029930000801 |Earth wire 1 | yellow,®6 (12cm)
22 | 029030500101 |Wire fasten connection 1 56 | 511050501001 |Bolt M5X10 1
23 | 512010500001 |Nut M5 4 57 | 513040500000 |Big washer 5 1
24 | 029030700200 |Carbon brush 1 58 | 513040600000 |Big washer 6 6
25 | 029030620201 |AVR 1 |5KW single phase AVR 59 | 029050400301 |Shock absorption 2
26 | 029030300314 |190 rear end cover guard 1 60 | 511050801601 |Bolt M8X16 2
27 | 511050501201 (Bolt M5X12 5 61 | 029050400401 |Shock absorption bracket 1
28 | 029049910600 [Mufler gasket 1 62 511050804505 |Bolt M8X45 2
29 | 029840101101 |Muffler 1 63 | 511160804505 |screw M8*45 4
30 | 029840200200 [Mufler bracket 1 64 512120800005 |Nut M8 6
31 | 511050804001 |Bolt M8X40 1 65 029050400602 |Handle cover 2
32 | 511050601201 |Bolt M6X12 9 66 | 029050601531 |Handle assy 2
33 | 510050803501 |Bolt M8X35 4 67 | 029050600101 |snap lock 2
34 | 513040800000 |Big washer 8 1 68 | 029050601431 |Handle bracket 1
35 | 029019910002 |Shock absorption 4 69 | 029050601331 |Handle bracket 1




	022430000001

